
 
 
 

 

 

 

 

THE SEAL THAT ORIGINALLY APPEARED 
ON THIS DOCUMENT WAS AUTHORIZED BY 
BRIAN K. McDONALD, P.E., TEXAS NO. 83332 
ON APRIL 23, 2009.  ALTERATION OF A 
SEALED DOCUMENT WITHOUT PROPER 
NOTIFICATION OF THE RESPONSIBLE 
ENGINEER IS AN OFFENSE UNDER THE 
TEXAS ENGINEERING PRACTICE ACT. 

__________________________________ 

Brian K. McDonald, P.E. 

 

 

 

 

 

 

 

 

 

 

INDIRECT REUSE 
GUIDANCE 
DOCUMENT 

 
 
APRIL 2009 
 
 
 
 
 
Prepared for: 
Region C Water 
Planning Group and the 
Athens Municipal Water 
Authority 
 
 
 
 
 
 
 
 
 
 
 
Prepared by: 
Alan Plummer 

Associates, Inc. 
Freese and Nichols, Inc. 



 
 
 

TABLE OF CONTENTS 

Indirect Potable Reuse Guidance Document  i 
[...]
Survey (USGS) topographic maps, and National Hydrography Data, these areas were adjusted to 

exclude existing buildings, roads, railroads, steep slopes, and land located within 50 feet of a 

creek. From the remaining parcels, a total of four were selected to comprise two potential sites 

for constructed wetlands. These are identified as Wetland Site A and Wetland Site B in Figures 

6-1 through 6-3. 

The lowest permeability shown in Table 6-4 is “less than 0.06 inches per hour” (or 4.2x10-5 

cm/sec). Sampling of in-situ soils will be necessary to determine whether the actual coefficient 

of permeability for Wetland Sites A and B is 1x10-7 cm/sec or less. 

Due to the limited availability of locations with favorable soil properties, Site A consists of tracts 

A1 (27.7 acres), A2 (23.9 acres), and A3 (26.7 acres), for a total area of 78.3 acres (Figure 6-2). 

The available total acreage limits the potential augmentation rates slightly in polishing treatment 

scenarios 2 and 6.  

Each tract in Site A is located adjacent to existing development. Tract A3 includes some of the 

most desirable commercial land in Athens. It is adjacent to State Highway 31 frontage, and a 10-

acre portion of A3 is listed for sale at $8.50 per square foot ($370,260 per acre). Tract A2 is 

located in an area that is reserved for industrial development. It may be difficult to obtain this 

tract and obtain the proper zoning. The advantages of industrial development in this area may 

outweigh the advantages of a constructed treatment wetland.  

It is anticipated that the constructed wetland would consist of one or more sedimentation basins, 

followed by multiple parallel trains of up to 4 wetland cells connected in series. The precise 

layout for these basins and cells would be determined during preliminary design. 



 

Indirect Potable Reuse Guidance Document   6-9 
Athens Municipal Water Authority and Region C Water Planning Group 4/23/2009 

Table 6-4 
Physical and Engineering Properties of Lufkin and Raino Soilsa 

Soil Type Soil Depth 
(in) 

Description Permeability 
(in/hr) 

Percentage 
Passing #200 

Seive 

Liquid Limit 
(%) 

Plasticity 
Indexb 

Lufkin,  
0 to 1 percent slope 

0-10 Loam 0.6-2.0 40-85 < 30 NP-10 

10-44 Clay, clay loam, silty clay loam < 0.06 70-95 45-67 30-45 
44-60 Clay, clay loam, sandy clay loam < 0.06 44-90 45-86 25-55 

Raino, 
0 to 1 percent slope 

0-29 Loam 0.6-2.0 40-80 < 30 NP-10 

29-35 Loam, sandy clay loam, clay loam 0.6-2.0 40-70 20-40 5-20 

35-72 Clay, sandy clay, silty clay < 0.06 55-90 46-74 24-45 
a
Favorable soil properties are shown in bold, italicized text. Properties taken from United States Department of Agriculture Soil Conservation Service in 

cooperation with Texas Agricultural Experiment Station, Soil Survey of Henderson County, Texas, November 1979. 
bNP means “non-plastic” 



[�

[�
[�

$+

F

D

D

TFFC

Site A

Site B

Athens

Murchison

Lake Athens

Athens Fish and Game Club Lake

Dragert Lake

Adams Creek

Jackson Lake

Echols Lake

Selfs Branch

Sandy Creek

Chalmers Lakes

Kemp Lake

Raines Lake

North WWTP

17575
15288

16306

AMWA WTP

D Water Diversion Points

F Reclaimed Water Discharge Point

$+ WTP

[� Water Quality Stations

WWTPs

Railroads

Roads

Potential Wetland Sites

Water Bodies

Streams

Streams

Places

0 1 2 Miles

±

Figure 6-1: Potential Constructed Wetland Locations



Kemp Lake Rd./CR-3717

Loop 317

F
M

 1
61

6

E. T
yle

r S
t./

SH 31

R
ai

lro
ad

A1

A2

A3

27.7 Acres

26.7 Acres

23.9 Acres

Figure 6-2: Constructed Wetland Site A

0 0.5 1 Miles

±



B

CR-3704

CR-3623

C
R

-3
70

4

F
M

 1
80

3

C
R

-3
70

0

Sandy Hill Lane

C
R

-3
70

1

109.2 Acres

0 0.5 1 Miles

±

Figure 6-3: Constructed Wetland Site B



 

Indirect Potable Reuse Guidance Document   6-13 
Athens Municipal Water Authority and Region C Water Planning Group 4/23/2009 

Conceptual Design of Denitrification Filters and Chemical Precipitation of Phosphorus 

Nitrogen removal can be achieved through the use of denitrification filters, and phosphorus 

removal can be achieved through chemical precipitation. Design considerations for each of these 

processes are presented below. 

Denitrification Filters 

Because ammonia is an oxygen-demanding substance contained in raw wastewater and because 

most wastewater discharge permits contain limits on oxygen-demanding substances, WWTPs 

generally contain processes that convert ammonia to nitrate (nitrification) prior to discharge. 

These processes do not remove nitrogen from the wastewater; they merely convert it to a 

preferred form. To completely remove nitrogen, it is necessary to follow the nitrification process 

with denitrification (the conversion of nitrate to nitrogen gas), which releases nitrogen gas to the 

atmosphere. 

Denitrification filters are biologically active filters with an empty bed contact time of 20 to 30 

minutes. To maintain growth of the denitrifying bacteria, a supplemental carbon source (e.g., 

methanol or acetic acid) is usually provided to the process. Denitrification filters can be designed 

to consistently meet total nitrogen limits of 5 mg/l or less.  

Design aspects of a denitrification filter include: 

� Flow-paced carbon feed system 

� Filter media bed volume based on empty bed contact time, water temperature, nitrate 

loading, and target nitrate concentration. 

� Start-up time, loading rate, and carbon feed related to establishing and maintaining a 

healthy population of denitrifying microorganisms. 

� Monitoring of microbe growth in the process. 

� Monitoring of carbon and nitrate concentrations in the effluent. 

� Backwash characteristics such as frequency, duration, air rate, water rate, sequencing, 

and the need for oxidants to control or limit the biological growth. 

At the North WWTP, effluent from the final clarifiers would be piped to two denitrification 

filters located to the west of the existing facilities. Effluent from the denitrification filters would 



 

Indirect Potable Reuse Guidance Document   6-14 
Athens Municipal Water Authority and Region C Water Planning Group 4/23/2009 

be piped to a lift station that would lift the flow to the chlorine contact chamber. Methanol would 

be added to the flow to maintain the population of denitrifying microorganisms in the 

denitrification filters, requiring methanol storage and feed facilities. Similar facilities would be 

constructed at the West WWTP. 

Chemical Precipitation of Phosphorus 

Chemical phosphorus removal is achieved by the precipitation of phosphorus with lime, 

aluminum salts, or iron salts. The chemicals can be added into a primary clarifier, an aeration 

basin, or a final clarifier. Very low concentrations of total phosphorus (less than 0.5 mg/l) can be 

achieved using chemical precipitation.  

At the North WWTP, alum storage and chemical feed facilities would be constructed that would 

allow addition of alum ahead of the denitrification filters and ahead of the final clarifiers. Similar 

facilities would be constructed at the West WWTP. 

Conceptual Design of Membrane Filtration/Advanced Oxidation 

The combination of membrane filtration and advanced oxidation removes phosphorus, nitrogen, 

TDS, chlorides, and sulfates; provides enhanced disinfection; and addresses emerging 

microconstituents of concern (EMCs). Research at facilities that employ these processes has 

demonstrated effective reduction of many EMCs. Research to determine the extent to which 

these processes reduce EMCs and to identify appropriate standards for EMCs is ongoing. 

Membrane filtration can be used for nutrient removal, desalination (TDS removal), and removal 

of other constituents. Table 6-5 shows the primary and ancillary uses of membrane filtration and 

advanced oxidation for each polishing treatment scenario.  

The conceptual design consists of treating all or part of the combined reclaimed water flow from 

the West and North WWTPs with integrated membrane treatment (ultrafiltration and reverse 

osmosis) followed by advanced oxidation (ultraviolet light (UV) and hydrogen peroxide), as 

outlined in Table 6-5. The treatment processes would be located at the North WWTP and would 

be located downstream of the existing dechlorination processes. In addition to the permeate 

stream (the filtered water that would be used to augment the water supply in Lake Athens), 

 



 

Indirect Potable Reuse Guidance Document   6-15 
Athens Municipal Water Authority and Region C Water Planning Group 4/23/2009 

Table 6-5 
Membrane Filtration and Advanced Oxidation in Polishing Treatment Scenarios 

Scenario 
Number 

Treatment Choice Primary Purpose Ancillary Benefits Required 
Facility 

Size 
(mgd) 

Projected 
Maximum 

Brine 
Flowrate 

(mgd) 
4 Sidestreama Membrane 

Filtration 
Nutrient Removal Other Constituent Removal 

Desalination 
1.00 0.20 

8 Sidestream Membrane 
Filtration 

Nutrient Removal 
Desalination 

Other Constituent Removal 1.52 0.30 

9 Denitrifying 
Filters/Chemical 
Precipitation +  
Sidestream Membrane 
Filtration 

Desalination Nutrient Removal 
Other Constituent Removal 

0.51 0.10 

10 Wetland Site A + 
Sidestream Membrane 
Filtration 

Desalination Nutrient Removal 
Other Constituent Removal 

0.54 0.11 

11 Wetland Site B + 
Sidestream Membrane 
Filtration 

Desalination Nutrient Removal 
Other Constituent Removal 

0.54 0.11 

12 Full Membrane 
Filtration + Advanced 
Oxidation 

Nutrient Removal 
Desalination 
Other Constituent Removal 
Enhanced Disinfection 

 2.6450 0.53 

aSidestream membrane filtration means that a portion of the total reclaimed water is polished with membrane filtration. 

                                                 
50 This flowrate is greater than the combined permitted capacities of the West and North WWTP (2.394 mgd). For purposes of this report, it has been assumed 

that the WWTPs will be expanded as necessary to provide wastewater treatment. 



 

Indirect Potable Reuse Guidance Document   6-16 
Athens Municipal Water Authority and Region C Water Planning Group 4/23/2009 

membrane filtration also produces a waste stream of concentrated brine. It is anticipated that the 

concentrate would be disposed of using deep-well injection. 

The following assumptions have been made for the conceptual design: 

� 80 percent of the reclaimed water introduced to the membrane filtration process (the feed 

water) will be recovered as permeate and will be used for water supply augmentation 

� 20 percent of the reclaimed water introduced to the membrane filtration process will be 

rejected as concentrate. 

� The permeate TDS concentration will be 6 percent of the influent TDS concentration. 

� For desalination treatment (polishing treatment scenarios 9 through 11), membrane 

filtration facilities would be sized to treat a relatively small percentage (or sidestream) of 

the reclaimed water used for augmentation. The remaining reclaimed water will bypass 

the membrane filtration process. After membrane filtration, the permeate will be 

recombined with the bypass water and will be used for water supply augmentation.  

Membrane filtration, advanced oxidation, and concentrate disposal processes are discussed in 

more detail in the following sections. 

Membrane Filtration 

Membrane filtration is a pressure- or vacuum-driven separation process in which the membranes 

act as barriers to suspended, colloidal, or dissolved contaminants. Membrane systems such as 

microfiltration (MF), ultrafiltration (UF), nanofiltration (NF), and reverse osmosis (RO) are 

generally classified by the pore size of the membrane element.  

MF and UF are low-pressure systems intended for particulate removal and operate by a size 

exclusion mechanism in which particulate matter larger than the membrane pore size is rejected 

(Figures 6-4 and 6-5).  Highly uniform membrane pore sizes allow for very high removal of a 

targeted particle size or microorganism.  

NF and RO membranes require higher operating pressures and are intended not for particle 

removal but for removal of dissolved contaminants. The removal of dissolved contaminants is 

 



 

Indirect Potable Reuse Guidance Document   6-17 
Athens Municipal Water Authority and Region C Water Planning Group 4/23/2009 

Figure 6-4 
Membrane Separation Mechanism 

 

Figure 6-5 
Membrane Removal and Particle Size Range 

 

CLOTH & DEPTH FILTERS  

RR  AA  NN  GG  EE  SS      OO  FF      FF  II  LL  TT  RR  AA  TT  II  OO  NN      PP  RR  OO  CC  EE  SS  SS  EE  SS  

MMEEMMBBRRAANNEE  
TTYYPPEE  

  

RREELLAATTIIVVEE  SSIIZZEE  
OOFF  CCOOMMMMOONN    
MMAATTEERRIIAALLSS  

  

NANO- 
   FILTRATION 

ULTRAFILTRATION  

MICROFILTRATION 

SCREENS & STRAINERS 

LATEX EMULSIONS  

METAL IONS 

VIRUS 
VOC’S, PCD, SUSP. OIL  

AQUEOUS 
SALTS 

ATOMIC 
RADII 

PROTEINS/ENZYMES 

OIL EMULSIONS 

PAINT PIGMENT 

BACTERIA  

HUMAN 
HAIR 

SAND 

RED 
BLOOD 
CELLS 

CARBON 
BLACK 

DDIISSSSOOLLVVEEDD  OORRGGAANNIICCSS  

PPAARRTTIICCLLEE  SSIIZZEE                1100--44                            1100--33                                1100--22                              1100--11                                11..00                      1100                          110022                            110033          

((MMIICCRROONNSS))  

  AAPPPPRROOXXIIMMAATTEE                                110000        220000                      2200,,000000        110000,,000000    550000,,000000      11MMMM          55MMMM  

  MMOOLLEECCUULLAARR  WWTT..                                                        

PPAARRTTIICCLLEE  SSIIZZEE                    11                                    1100              110022                    110033                      110044                      110055                        110066                  110077  

((AANNGGSSTTRROOMMSS))  

Source: Steve Howell, Pall Corporation 

REVERSE 
OSMOSIS 

((GGRRAAMMSS//MMOOLLEE))  



 

Indirect Potable Reuse Guidance Document   6-18 
Athens Municipal Water Authority and Region C Water Planning Group 4/23/2009 

primarily achieved through charge repulsion and diffusion mechanisms. Contaminants that can 

be removed by RO treatment include organic compounds, hardness, metals, nitrates, dissolved 

solids, suspended solids, bacteria, cysts, and viruses. 

Membranes are susceptible to fouling, which occurs when particles, organic matter, and 

microorganisms accumulate on the membrane surface as water passes through the membrane. 

Fouling reduces the amount of water that can be treated by the membranes over time. Fouling 

can be reversible or irreversible. Reversible fouling can be controlled by improving the quality of 

the membrane feed water, backwashing, and chemical cleaning of the membranes. As 

irreversible fouling sets in, membranes must be replaced.  

An RO system for the treatment of tertiary effluent would likely require MF or UF pretreatment 

to increase the efficiency of the RO system and reduce fouling of the RO membranes. Because 

UF membranes remove some organic compounds, UF membranes can potentially provide better 

protection to the RO membranes than can MF membranes. 

UF membranes generally operate at high recoveries, with more than 90 percent of the feed water 

recovered as membrane filtrate. Because UF membranes primarily remove particulate matter, the 

reject water from UF membranes can be recycled to the head of the treatment process, and the 

net recovery can be 99 percent or more. RO membranes generally operate at lower recoveries, 

typically around 80 percent of the RO feed water. For planning purposes, it has been assumed 

that recovery from a combined UF/RO system would be 80 percent. 

UF systems are available in two configurations: pressurized and vacuum. RO systems are 

pressurized. Pressurized systems utilize feed pumps and membranes installed in containers with 

sealed ends. The containers or modules are mounted to pipe headers or manifolds which make up 